

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-17-06-19-01

- Product:** 3 layer parquet oak,
oiled with Osmo Polyx® (Hardwax)-Oil
Thickness: 14.5 mm
- Client:** Osmo Holz und Color GmbH & Co. KG
Lütkenbecker Weg 12
48155 Münster / Germany
- Order:** Testing and classification of reaction to fire according to EN 13501-1:2010
- Test report:** 2717258
- Test results:** The above mentioned 3 layer parquet oak, oiled with Osmo Polyx® (Hardwax)-Oil can be classified according to EN 14342 (CE-labelling) as follows:

Property	Test result		Declaration according to EN 14342
Reaction to fire according to EN 9239-1 and EN ISO 11925-2, Classification according to EN 13501-1	Critical heat flow [kW/m ²]	5,19	C_{fl} - s1
	Integral smoke production [% * min]	44,6	

Dresden, 19 June 2017

Head of laboratory



Engineer in charge